


Table 1. Test Sample Information

No.	Sample Name	Koptri ID	Picture of the Sample
1	PE	Koptri-19-08-10930-1	

Note 1) Sample Processing : Koptri () / Client (O)

Note 2) Sample name in the Application : PE Transparent Envelope

Table 2-1. Test Result (OTR)

Koptri ID	Test Item	Unit	Test Method	Test Result
Koptri-19-08-10930-1	Oxygen gas transmission rate	cm ³ /(m ² ·24hr·atm)	With reference to ASTM D3985	1 928

Note) Sample Thickness - Koptri-19-08-10930-1 : 0.089 mm

Table 2-2. Test Result (Haze)

Koptri ID	Test Item	Unit	Test Method	Test Result
Koptri-19-08-10930-1	Haze	%	With reference to ASTM D1003	24.17

Table 2-3. Test Result (Electrical Resistance)

Koptri ID	Test Item	Unit	Test Method	Test Result
Koptri-19-08-10930-1	Resistance	Ω	ASTM D257	2.8 x 10 ³
	Volume Resistivity	Ω·cm	ASTM D257	1.2 x 10 ²

Note) Applied Voltage : 500 V, RCF(Volume Resistivity) : 19.63